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Antiepileptics for Severe Traumatic Brain Injury 
Guideline for Adult Patients 

 

Has there been a witnessed seizure since 
the injury? 

 

Start Levetiracetam 1g  
twice daily  

 

 No loading dose needed 

 Initial dose intravenously  

 Give subsequent doses via NG/PO if 
absorbing feed, otherwise continue IV 

Give loading dose Levetiracetam 
20mg/kg  

 
(Rounded to nearest 250mg) 

 

Start Levetiracetam 1g  
twice daily  

 

 Initial dose 12 hours after loading  

 Give via NG/PO route if absorbing feed, 
otherwise continue IV 

 Treatment duration on case-by-case basis in 
discussion with admitting neurosurgical 
team.  

NO YES 

Continue treatment for 7 days 
THEN STOP 

 May need longer duration and/or 
increased doses if clinical or EEG evidence 
of seizures during treatment 

 Maximum doses 1.5g twice daily 

Notes: 

1.Levetiracetam is now the first-line anticonvulsant for TBI, replacing phenytoin. Phenytoin is the second line agent where levetiracetam 

is contraindicated or unavailable. 

2. Please use this guideline in conjunction with the full product information for levetiracetam. 

Was the patient taking antiepileptics 
prior to the injury? 

YES 

NO 

Discuss with 
neurosurgical team: 

are additional agents 
required? 


